UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROXS
ISED ID 6545A-U7PROXS
Equipment Under Test U7-Pro-XGS

Test Report Serial Number | TR9745 01

Date of Tests 20 January 2025
Report Issue Date 4 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1 RF Conducted WiFi

1.1 HE Mode
1.1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
RF output power 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2412.000 24.0 20.000000 | PASS
Power Spectral Density 2412.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2412.000 24.0 20.000000 | PASS
Tx Spurious Emission 2412.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 20.000000 | PASS
Power Spectral Density 2437.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 20.000000 | PASS
Tx Spurious Emission 2437.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2462.000 24.0 20.000000 | PASS
Power Spectral Density 2462.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 2462.000 24.0 20.000000 | PASS
Tx Spurious Emission 2462.000 24.0 20.000000 | PASS
Minimum Emission Bandwidth 6 dB 2422.000 24.0 40.000000 | PASS
Power Spectral Density 2422.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2422.000 24.0 40.000000 | PASS
Tx Spurious Emission 2422.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2437.000 24.0 40.000000 | PASS
Power Spectral Density 2437.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2437.000 24.0 40.000000 | PASS
Tx Spurious Emission 2437.000 24.0 40.000000 | PASS
Minimum Emission Bandwidth 6 dB 2452.000 24.0 40.000000 | PASS
Power Spectral Density 2452.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 2452.000 24.0 40.000000 | PASS
Tx Spurious Emission 2452.000 24.0 40.000000 | PASS
RF output power (2412 MHz; 24.000 dBm; 20 MHz)
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2412.000000 22.6 30.0 22.6 99.713 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Minimum Emission Bandwidth 6 dB (2412 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.150000 0.500000 2402.425000 2421.575000
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DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 6.9 | PASS
10T

Levelin dBm

6 dB Bandwidth

2392 23% 2400 2405 2415 2420 2425 2430 2432
Frequency in MHz
Bandwidth
el Level 1500 v"- - REW 100 Lk SO0 -
- Att T EWT - Vi Made e out 100/100 Freguancy 2.4120000 GHz
rpack 1 A& -3 o Netch 12
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Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
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Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 1.040 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Power Spectral Density (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2412.000000 2408.259750 | -12.826 8.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density
10T
o_-
£
s}
©
£
e
(]
-
-! } } } } } } } } } } } } |
2397 2400 2405 2410 2415 2420 2425 2427
Frequency in MHz
Connector 1 Connector2 —— SumlLevel Limit * PSD
Measurement
Setting Instrument Value Target Value
Start Freguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.42700 GHz 2.42700 GHz
Span 30.000 MHz 30.000 MHz
RBW 3.000 kHz <= 3.000 kHz
VBW 10.000 kHz >=9.000 kHz
SweepPoints 20000 ~ 20000
Sweeptime 4,190 ms AUTO
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Reference Level 20.000 dBm 20.000 dBm
Attenuation 30.000 dB AUTO

Detector RMS RMS
SweepCount 100 100

Filter 3dB 3dB

Trace Mode Average Power Average Power
Sweeptype FFT AUTO

Preamp off off

Occupied Channel Bandwidth 99% (2412 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 19.250000 2402.375000 2421.625000
DUT Frequency Result
(MHz)
2412.000000 | PASS
99 %Bandwidth

1 /\f/\/\’\/\/\/\/\_/\j\/\fv\/w/\/"\ﬂ/\/_\'\

Levelin dBm

19.250 MHz
2392 23% 2400 2405 2410 2415 2420 2425 2430 2432
Frequency in MHz
Bandwidth
TR9745_U7-Pro-XGS_FCC_15.247_WiFi_Annex Page 5 of 31

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Tiet Level X3 e - ABW =00 b GOl

. AL 0 WY - Viw 1z Mode Ao Seeep  Cosat 100/100 Freguancy 2.4120000 GHz

1npack I, 2 Sdobch

20 Sy

F 2412 Gz = ; 164 pts. - 3.0 MHz/ i ) Spon 40,0 Mz
[lisssssti] L o o
0752129 m OL/20/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (2412 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2412.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
2399.825000 -18.2 3.7 -14.5
2399.975000 -18.4 3.9 -14.5
2399.875000 -18.6 4.1 -14.5
2399.725000 -19.0 4.5 -14.5
2399.925000 -19.2 4.7 -14.5
2399.775000 -19.3 4.8 -14.5
2399.675000 -19.4 4.9 -14.5
2399.625000 -19.7 5.2 -14.5
2399.425000 -21.4 6.9 -14.5
2399.575000 -21.5 7.0 -14.5
2399.375000 -22.0 7.5 -14.5
2399.475000 -22.6 8.0 -14.5
2399.525000 -22.7 8.2 -14.5
2399.275000 -23.1 8.6 -14.5
2399.325000 -23.2 8.7 -14.5

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
20 -
0_-
£
& 1
©
£ 2T
e 1
(]
-
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency inHz
Limit B Threshold ——  SumlLevel X Qitical X Fnal Qitical
Pre Measurement 1
Setting Instrument Target Value
Value
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 46400 ~ 46400
Sweeptime 46.400 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 3 3
Filter 3dB 3dB
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Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 2670 ~ 2670
Sweeptime 2.670 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 40.000 dB 40.000 dB
Detector MaxPeak MaxPeak
SweepCount 300 300
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 20 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.200000 0.500000 2427.425000 2446.625000
DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 9.2 | PASS
6 dB Bandwidth
15T

g
oa
©
E
]
19.200 MHz
2417 2420 2425 2430 2435 2440 2445 2450 2455 2457
Frequency in MHz
Bandwidth
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fiaf Level 1500 o - REw | (

nel Leve - " 00 Wi SOK
& Atz SO0 BWT 104 ms o= VMW 300 hhe Made Auto Swess  Coust 100/100 Freguancy 2.4370000 GHz
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Power Spectral Density (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2429.970250 | -8.969 8.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020
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Power Spectral Density

10

0

-10

-20
-30

Levelin dBm

-40

-

2422

2435 2440 2445 2450 2452

Frequency in MHz

2425 2430

Linit 2

Connector 1 Connector 2 ——  SumlLevel PSD

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.250000 2427.375000 2446.625000
DUT Frequency Result
(MHz)
2437.000000 | PASS
99 %Bandwidth

LS8

/VMM\WWM

Levelin dBm

2435 2440 2445 2450 2455 2457

Frequency in MHz

2417 2420 2425 2430

Bandwidth
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Tiet Level X3 e - ABW =00 b GOl

- Aflr 0D EWTY - Viw " Made Ao Seeep  Count 1007100 Freguancy 2.4370000 GHz

1npack I, 2 Sdobch

20 Sy
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[lisssssti] ‘ "o o
08196.:54 ™ 0L/28/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements

427 West 12800 South, Draper, UT 84020

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
24861.930363 -29.4 17.1 -12.3
25263.588167 -29.5 17.2 -12.3
25226.432468 -29.5 17.2 -12.3
25297.451588 -29.7 17.4 -12.3
25281.225365 -29.7 174 -12.3
24536.465258 -29.9 17.6 -12.3
24861.460038 -30.0 17.6 -12.3
24867.574267 -30.0 17.7 -12.3
24756.577497 -30.1 17.8 -12.3
25249.008082 -30.2 17.8 -12.3
25281.460528 -30.2 17.9 -12.3
25211.852384 -30.3 17.9 -12.3
25216.555637 -30.3 17.9 -12.3
25321.673341 -30.3 18.0 -12.3
24777.742135 -30.3 18.0 -12.3

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
20 -
o_-
S
& 1
©
£ 2T
e 1
]
_40 -+ [

30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency inHz
Limit B Threshold ——  Sumlevel X Qitical X Final Qitical

Minimum Emission Bandwidth 6 dB (2462 MHz; 24.000 dBm; 20 MHz)
6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.150000 0.500000 2452.425000 2471.575000
DUT Frequency Max Level ‘ Result ‘
(MHz) (dBm)
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LABORATORY
\ 2462.000000 | 6.7 | PASS
6 dB Bandwidth
10T
ot “MMNWMW\AMAWWN
=
(2]
=)
IS
2
[0}
-
2442 2445 2450 2455 2460 2465 2470 2475 2480 2482
Frequency in MHz
Bandwidth

- REwW 100 ke SO8

fiat Level 15 00 av
3 0 WY - VW Made F Coust 1007100 Fregueancy 2.4620000 GHz

a0

LR 7 — . Epan 0.0 Mz

iCF 2462 GHz § —_moopts

09133:42 M OL/20/2005

Power Spectral Density (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
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427 West 12800 South, Draper, UT 84020
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\ 2462.000000 | 2454.973250 | -13.710 | 8.0 | PASS |
Ports
Port State
1 | used
2 | used
Power Spectral Density
10 =
O_-
=
2]
he)
IS
4
[0}
-

2475 2477

2455 2460 2465 2470

2447 2450
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (2462 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 19.250000 2452.375000 2471.625000
DUT Frequency Result
(MHz)
2462.000000 | PASS

TR9745_U7-Pro-XGS_FCC_15.247_WiFi_Annex
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99 %Bandwidth
S
e}
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£
2
(]
)
2442 2445 2450 2455 2460 2465 2470 2475 2480 2482
Frequency in MHz
Bandwidth
fimt Lcu'»l 1 0 7’ ln H - pw 00 i SOl -
. At I BWT | e = VW Mtz Made Ao Seeen  Cosnt 100/100 Freguancy 2.4620000 GHz
rpack 1 & ps o Aot "
[iPrequency woep_________________________________________________________________ ¢INMx |
? | | | \
3 |
G 246261z - 1t = X7 A— = Spon 40,0 Mz
093444 ™ OL/20/2025
Measurement
Setting Instrument Target Value

Value
Start Freguency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz

Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >= 500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
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Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (2462 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
2462.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
25276.522112 -29.6 115 -18.1
24905.670616 -29.6 11.6 -18.1
25243.129016 -29.9 11.8 -18.1
25280.519877 -30.1 12.0 -18.1
24739.175461 -30.1 12.0 -18.1
24704.371389 -30.1 12.0 -18.1
25277.227600 -30.1 12.0 -18.1
24745.995178 -30.1 12.0 -18.1
25324.965618 -30.1 12.0 -18.1
25290.631871 -30.1 12.0 -18.1
25280.990203 -30.2 12.1 -18.1
25242.893854 -30.2 12.1 -18.1
25249.948733 -30.2 12.1 -18.1
24838.884424 -30.2 12.1 -18.1
25222.434703 -30.2 12.1 -18.1
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

TR9745_U7-Pro-XGS_FCC_15.247_WiFi_Annex
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Spurious

Levelin dBm
3

30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
FrequencyinHz

Limit R Threshold ——  Sumlevel X Gritical X Final Critical

Minimum Emission Bandwidth 6 dB (2422 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.100000 0.500000 2402.925000 2441.025000
DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 3.7 | PASS
6 dB Bandwidth
1071

0+ 1 ' " Jhl“‘ ” ) "l '\'l d
10T

Levelin dBm

2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz

Bandwidth
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et Level 1500 a0 ~ RBw i 6L
- Att SHD BWT 10 ma W VEW 00 5 Mode futo Sween  Caunt 100/ 160 Freguancy 2.4220000 GHz
rpack 145 P8 *  Notch il
\
| |
| |
\ \
2| I
| |
s ! |
| |
PR | S B - ===
2 dn ! !
K2 422G - _15oigts = 0177 — = Spon 80,0 Mz

[lizdesa:s] Ty
& . .

0919131 M OL/20/2005

Power Spectral Density (2422 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2422.000000 2410.755250 | -16.560 8.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
10T
0_-
£
3]
©
£
2
3
2392 2400 2410 2420 2430 2440 2452
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Limit 2 PSD
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Occupied Channel Bandwidth 99% (2422 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 38.500000 2402.750000 2441.250000
DUT Frequency Result
(MHz)
2422.000000 | PASS

9 %Bandwidth

20 .

10+ r—M\MMAM/\,/\/WW
=
m
©
E
3

38.500 MHz
2382 2390 2400 2410 2420 2430 2440 2450 2462
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Freguancy 2.4220000 GHz

Tiet Level X3 e - AW - B0
- At 0D EWT - Viw wtr  Mode A
1ripact 150 P8 3 stk o

Gount 1007100

20 Sy

iCF 2,427 Gz = ; 164 pts. .0 MHz/ Spon 60,0 Mz
i 5s 3] LA o
09:20 41 ™ OL/20/2025
Measurement
Setting Instrument Target Value
Value
Start Freguency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Tx Spurious Emission (2422 MHz; 24.000 dBm; 40 MHz)
Result
DUT Frequency Result
(MHz)
2422.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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Pre Measurements

427 West 12800 South, Draper, UT 84020

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
2399.775000 -19.2 0.7 -18.5
2399.725000 -19.4 1.0 -18.5
2399.825000 -19.5 1.1 -18.5
2399.975000 -19.9 1.5 -18.5
2399.925000 -20.2 1.8 -18.5
2399.575000 -20.3 1.8 -18.5
2399.525000 -20.4 2.0 -18.5
2399.425000 -20.5 2.0 -18.5
2399.875000 -20.6 2.1 -18.5
2399.375000 -20.7 2.2 -18.5
2399.625000 -20.8 2.3 -18.5
2399.475000 -21.0 25 -18.5
2399.675000 -21.2 2.7 -18.5
2399.275000 -21.3 2.8 -18.5
2399.225000 -21.8 34 -18.5

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
Spurious
]5 p—
o_-
E 4
5
e 07
?>, 1
(]
- _40 +
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency inHz
Limit B Threshold ——  Sumlevel X Qitical Final Qitical

Minimum Emission Bandwidth 6 dB (2437 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 38.100000 0.500000 2417.925000 2456.025000
DUT Frequency Max Level ‘ Result ‘
(MHz) (dBm)
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» UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
\ 2437.000000 | 3.2 | PASS
6 dB Bandwidth
10T
O -
e -10T M
(2] 4
=)
IS
2
[0}
-
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth

&5

fief Level 1500 - RBwW =
0 EWT - VW Mode fat Caunt 100/ 100 Freguancy 2.4370000 GHz

a0

R A— = S 50,0 MHz

KF 2437 Gz § N 1600 pits

092649 M OL/20/2005

Power Spectral Density (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2437.000000 2425.755250 | -16.419 8.0 | PASS
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Ports

Port State
1 | used
2 | used

Power Spectral Density

10

Levelin dBm

2407 2420 2430 2440 2450 2460

Frequency in MHz
Connector 1 Connector 2 ——  Sumlevel Limit L 2 PSD

Occupied Channel Bandwidth 99% (2437 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 38.500000 2417.750000 2456.250000
DUT Frequency Result
(MHz)
2437.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
99 %Bandwidth
20 .
104 [\/\/‘N\'\/ﬁ"’—/\—h/\——’\/\/\,v./\/\\/\/\_,\/\
£
M
©
£
e
(]
)
2397 2410 2420 2430 2440 2450 2460 2470 2477
Frequency in MHz
Bandwidth
el Level 1 LR SN - pw S0l -
- :':;m _v :.;u Ly ® :;-::n:' s Mode Mo Geesy  Gount 1007100 Freguancy 2.4370000 GHz
>
1 1 i
3 |
F 2937 Gliz_ 150t ORI Spn 50,0 Mz
[lisssss s} g s
09128133 M OL/2O/2026
Measurement
Setting Instrument Target Value
Value
Start Freqguency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (2437 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2437.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
24834.416333 -28.6 10.2 -18.4
24834.181171 -28.9 10.5 -18.4
25332.490823 -29.1 10.7 -18.4
25285.223130 -29.7 11.3 -18.4
25235.603811 -29.7 11.3 -18.4
24819.365924 -29.9 11.5 -18.4
25213.498523 -29.9 11.5 -18.4
25357.653226 -30.0 11.6 -18.4
24808.078117 -30.0 11.6 -18.4
25232.076372 -30.1 11.7 -18.4
24791.381569 -30.2 11.8 -18.4
24808.548442 -30.2 11.8 -18.4
24910.609031 -30.2 11.8 -18.4
25749.904523 -30.2 11.8 -18.4
24930.833019 -30.4 12.0 -18.4
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1
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427 West 12800 South, Draper, UT 84020

» UNIFIED
COMPLIANCE
LABORATORY

Spurious

Levelin dBm
3

2G 3G 4G5G6 810G

20G26G

30M 5060 80100M 200 300 400500 8001G
FrequencyinHz
umt o Threshold ——  SumlLevel X Qitical X Fnal Qritical

Minimum Emission Bandwidth 6 dB (2452 MHz; 24.000 dBm; 40 MHz)

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 38.150000 0.500000 2432.775000 2470.925000
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 1.3 | PASS
6 dB Bandwidth

o -
10T U

Levelin dBm

2430 2450 2460 2470 2480 2492

2412 24I40
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

et Level % " NEW  LOOH SO
- Afr e BWT | * VEW 0002 Mode Aro Geesn Count 1007100 Freguancy 2.4520000 GHz
1rpack L & s 2] Notcs -

20 s

iCF 2,432 Gz - - 1600 pits N BOMHZ] - - Spon 60,0 Mz
[fresessii) e ™Y Ly
09:33:84 €L /28/2025

Power Spectral Density (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
2452.000000 2433.420250 | -17.709 8.0 | PASS
Ports
Port | State
1 | used
2 | used
TR9745_U7-Pro-XGS_FCC_15.247_WiFi_Annex Page 27 of 31

PROPRIETARY



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

Levelin dBm

2422 2430 2440 2450 2460 2470 2482
Frequency in MHz

Lirvit L 2 PSD

Connector 1 Connector 2 ——  SumlLevel

Occupied Channel Bandwidth 99% (2452 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 39.000000 2432.250000 2471.250000
DUT Frequency Result
(MHz)
2452.000000 | PASS
99 %Bandwidth
]5 -

10 /w\/\/\/“'\/\/\/\,\/\/\,/\,v_w\/w\\

Levelin dBm

2412 2420 2430 2440 2450 2460 2470 2480 2492
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Tiet Level X3 e - AW - B0

. Afr 0 EWT - Vil #ir  Mode Mo Greer  Gount 1007100 Freguancy 2.4520000 GHz

1npack I, 2 Sdobch

20 Sy

iCF 2,432 GHz = ; 164 pts. - .0 MHz/ i ) Spon 60,0 Mz
[lisssssti] EF o
09:35:24 M OL/20/2025
Measurement
Setting Instrument Target Value
Value

Start Freguency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 15.000 dBm -5.000 dBm
Attenuation 25.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Tx Spurious Emission (2452 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
2452.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
25361.415828 -29.5 8.5 -21.0
25290.396709 -29.6 8.6 -21.0
25225.256655 -29.8 8.8 -21.0
25276.051787 -30.0 8.9 -21.0
25256.768450 -30.2 9.1 -21.0
24810.900068 -30.3 9.2 -21.0
24847.585442 -30.3 9.3 -21.0
24739.880949 -30.3 9.3 -21.0
25271.818859 -30.3 9.3 -21.0
24657.338859 -30.3 9.3 -21.0
25313.912973 -30.3 9.3 -21.0
25316.029437 -30.4 9.4 -21.0
25255.827799 -30.4 9.4 -21.0
25233.487348 -30.4 9.4 -21.0
25298.862564 -30.5 9.4 -21.0

Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

30.000000 2350.000000 1 1
2350.000000 2483.500000 2 1
2483.500000 26000.000000 1 1

Spurious
10T
O_-
c s
i3]
© -2 F
£
s s
(]
-
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency inHz
Limit T Threshold —— SumlLevel X Qitical X Final Qritical
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W/ UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

-- End of Report —
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